APPLICATION OF THE SOLUTION-DIFFUSION MODEL TO
OPTIMIZE WATER FLUX IN REVERSE OSMOSIS DESALINATION
PLANTS

Hisham A. Maddah %3 ; Mohammed A. Almugahwi 23
(1) Department of Chemical Engineering, King Abdulaziz University, Rabigh, 21911, PO Box
344, Saudi Arabia, Email: hmaddah@kau.edu.sa; (2) Department of Abgaiq Plant Operation
Engineering, Saudi Aramco Company; (3) Department of Chemical Engineering, University of
Southern California, Los Angeles, United States

Abstract - This paper suggests a new method of predicting flux values at reverse osmosis (RO)
desalination plants. The study is initiated by using the solution-diffusion model that is applied to
the groundwater source at Abgaiqg plant (500 RO plant) at Saudi Aramco, Dhahran, Saudi Arabia
[...]
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	Q
	R
	S
	T
	U
	V
	W
	X
	Y
	Z

	Search
	Table of Contents
	Tuesday
	OGS Opening General Session
	STS01 New Trends in Membrane Technologies:Past, Present and Future
	1. The Evolution of the Membrane Business in Water and Wastewater Treatment
	2. The Irresistible Lure of the Open Platform Solution: Is the Membrane Filtration Market on the Brink of Fundamental Change?
	3. The Greening of SWRO: Innovations in Intakes and Outfalls, Chemical and Waste Minimization, and Energy and GHG Reduction

	TUE01 New Approaches to Membrane Filtration
	1. Passive Membrane Filtration for Drinking Water Treatment in Remote and Rural Communities
	2. Polycera: A Novel Ultrafiltration Membrane Providing Opex Savings for Reclaimed Wastewater Applications
	3. A Quantitative Procedure to Select MF/UF Membrane Design Flux Based Upon Piloting Performance

	TUE02 Advancements in Potable Reuse
	1. RO for Direct Potable Reuse in California
	2. Biological Nutrient Removal as Membrane Pretreatment in Direct Potable Reuse: Pilot Study Considerations and Results
	3. Can MBR Replace MF/UF in the Full Advanced Treatment Train for Potable Reuse

	TUE03 Tailored Solutions for Municipalities Treating Brackish Water
	1. Evaluation of an RO-Based Advanced Water Treatment Train to Augment the City of Santa Monica’s Potable Water Supply
	2. Using Nanofiltration to Provide a New Source Water for a Small California City
	3. Direct Membrane Treatment of High Iron and Manganese Groundwaters

	TUE04 Open Platform and Universal Rack MF/UF
	1. A Concept for Open Platform Membrane Systems
	2. A Supplier’s Perspective on Interchangeable Designs to Both Pressurised and Submerged UF Formats
	3. West Basin PVDF Parallel Piloting Performance Results

	TUE05 MF/UF Systems: Case Studies in Utility Improvement
	1. IRWD and Its Partners Improve Water Supply Reliability in South Orange County (CA) by Completing Its 28-mgd Baker WTP
	2. Retrofit and Expansion of a 10-mgd UF System in Granbury, Texas
	3. Extending the Useful Life of a 15-mgd Rio Grande Ultrafiltration Facility

	TUE06 Pilot and Full-Scale Demonstrations of Potable Reuse
	1. Evaluating the Impact of Pasteurization Pretreatment on Membrane Performance at the Ventura WaterPure DPR Pilot Facility
	2. Optimization of WWRO for Alamitos Barrier: Improving Performance Through More Aggressive Operation
	3. Use of Preformed Chloramines to Minimize NDMA Formation Potential for Potable Reuse Applications

	TUE07 Tackling Salinity Issues With Brackish Water RO
	1. Treating a Variable Salinity Supply From Concept to Operation
	2. Pass the Salt: The Cambria Sustainable Water Facility Brine Solution
	3. Qualification Membrane Demonstration Study at Concentrate Recovery System

	TUE08 RO Integrity Monitoring
	1. Using Online Fluorescence Monitoring to Demonstrate Pathogen Removal Credits for NF and RO in Direct Potable Reuse Schemes
	2. The Importance of NF/RO in Potable Reuse and the Role of Membrane Integrity Testing
	3. New Techniques for Real-Time Monitoring of Reverse Osmosis Membrane Integrity for Virus Removal

	TUE09 Retrofitting and Integrating Membrane Filtration
	1. Custom Engineered Microfiltration: West Basin’s Upgrade at the Carson Regional Water Recycling Facility
	2. The Art of Retrofitting UF/MF Systems: A Comparison of Strategies, Costs,and Results
	3. New Concept of UF: Integrated UF

	TUE10 Lessons Learned in Potable Reuse
	1. DPR System Operation: Translating Pilot Experience and Lessons Learned to Full-Scale Design
	2. City of Scottsdale Water Campus Adopted Nanocomposite RO Membranes for Indirect Potable Reuse
	3. Submerged or Sidestream: Best Forward Osmosis Configuration for an Osmotic Membrane Bioreactor

	TUE11 Addressing Challenges in Water Treatment
	1. Dewatering of High-Salinity Brines by Osmotically Assisted Reverse Osmosis
	2. The Yuma Desalting Plant: Past, Present and Future
	3. The Cambria Sustainable Water Facility: One Year of Operation

	PST01 Tuesday Poster Session
	1. A Detailed Modeling and Analysis of a Vacuum Membrane Distillation Process
	2. A Spoonful of Caustic Helps the Turbidity Go Down: Sodium Hydroxide as a Lime Aid for Membrane Post-Treatment
	3. Application of the Solution–Diffusion Model to Optimize Water Flux in Reverse Osmosis Desalination Plants
	4. Assessment of a Full-Scale Ultrafiltration Membrane Water Treatment Fouling Control Strategies
	5. Brackish Groundwater RO Treatment to Supplement High-TDS Surface Water: Dealing With Escalating Construction Costs
	6. Control of Complex Scale in Reuse Membrane Applications: Case Studies
	7. Desalination Concentrate: Ocean Vs. Bay
	9. Fully Carbon and Polymer-Free Nanomembrane for Water Treatment Applications
	10. Impact of Chemistry-Based Modifications of Membrane Surfaces on Sustainable Flux Levels in a Variety of Water Types
	11. Industrial Water Reuse Using Membrane Systems
	12. Lessons Learned in the Planning, Design and Construction of the Carlsbad Desalination Conveyance Pipeline
	13. NF and Tight UF Range Membranes for High-Quality Drinking Water Production
	14. Numerical Analysis of Hybrid Multi-Stage Vacuum Membrane Distillation and Pressure-Retarded Osmosis System With Recycling Flow
	15. OMP Transport in FO: Influence of Draw Solute and OMP Properties
	16. Overcoming High Hollow Fiber Membrane Fouling Rates in a Challenging Secondary Effluent Application
	17. Pilot Evaluation of Ceramic Membranes for the Manitowoc Public Utilities Water Treatment Plant
	18. Predicting the Accumulation of Organic Compounds in Direct Contact Membrane Distillation Product Water
	19. The Removal Efficiency and Membrane Integrity/Challenge Tests in Damaged Membrane Module in Conjunction With Virus and the Cryptosporidium Removal: LT2ESWTR
	20. Helix Flux Enhancement Technology
	21. Three Modules, One Backwash Pump and One Blower:Testing UF Module Interchangeability
	22. Using Data Diagnostic Tools for Plant Operation and Management
	23. Membrane Protection


	Wednesday
	STS02 Successful Application of MBRs for Potable Water Reuse
	1. Pathogens in Potable Reuse and the MBR Challenge
	2. Pathogen Removal in MBR: Study Results and Literature Review
	3. MBR Performance Monitoring for Potable Water Applications

	WED01 Residuals Management and Zero Liquid Discharge
	1. UF for Water Reuse Reduces Costs and Provides a Reliable Source for Industry
	2. Membrane Concentrate Management Alternatives for Inland Potable Reuse
	3. Overview of Efforts to Reduce High Recovery and Zero-Liquid Discharge Costs

	WED02 Unique Strategies to Fight Membrane Fouling
	1. Maximizing Membrane Life: Lessons Learned From a Three-Year Study on Performance Recovery
	2. Impact of Organic Matter on Fouling Propensity of a New Ultrafiltration Membrane With Low Adhesive Surface: A Study Based on 10 Different Waters
	3. Membrane Fouling Control in Municipal Water Treatment:How to Clean Them Back

	WED03 Overcoming Challenges in Seawater Desalination
	1. Increasing BWRO Plant Recovery Using Batch Operation RO and a Fluidized Bed Crystallizer
	2. The Economics of Seawater Reverse Osmosis Desalination Projects
	3. California Ocean Plan Amendments: Applicability and Requirements for New, Expanded, and Existing Facilities

	WED04 Energy Reduction in Membrane Facilities
	1. Membrane Technology for Blue Energy Production Using Water Salinities
	2. Energy Optimization With Energy Recovery Devices and Innovative Process Design Improvements With Applications in Membrane Systems
	3. Maximizing Energy Recovery From Brewery Waste Streams With Anaerobic Membrane Bioreactors and Biogas Conditioning

	WED05 Keeping Your Membranes Clean
	1. A Case Study in Controlling Phosphate-Induced Scaling in Potable Reuse
	2. Membrane Surface Modification Using Quorum Sensing Inhibitors for Biofouling Prevention
	3. Analysis of the Impact of Citric Acid CIP Carry-Over on Disinfection By-product Formation in Membrane Treatment Facilities

	WED06 Fit for Purpose: Indirect and Direct Potable Reuse
	1. Advanced Treatment of Recycled Water as a Reliable Saltwater Barrier at the Long Beach WRD
	2. Potable Reuse Demonstration Scale Program in East Coast Florida
	3. Pressurized Ultrafiltration Membrane Performance at the Ventura, California, Demonstration Plant

	WED07 Seawater Desalination: California Case Studies
	1. San Andres Turns to Seawater RO to Meet Critical Water Supply Shortfall
	2. California’s Desalination Amendment: Opportunities From the Co-location of Desal Facilities With Wastewater Treatment Plants
	3. Carlsbad Water Recycling Facility Expansion: Design, Permitting, Startup,and Operations

	WED08 Ceramic Membranes
	1. Ceramic Membranes for Reuse
	2. Application of Flat-Sheet Ceramic Membrane Technology for Water Reuse
	3. Comparison of Polymeric and Ceramic MF/UF Membranes for the Treatments of Produced Water

	WED09 Optimization to Reduce Membrane Scaling and Fouling
	1. Optimizing Pretreatment for a High-Organic Florida Surface Water
	2. Combined NF and RO Concentrate Disposal Piping and Deep Injection Well Scaling: A Case Study
	3. Advancements in Scaling Calculations and an in-Depth Look at Antiscalant Dosing for Stressed Waters and High Recovery Systems

	WED10 Advancements in MBR for Reuse
	1. Improving MBR Footprint: A California Case Study
	2. A Successful Modification of Conventional SBR to MBR at Indian Casino and Facility: Case Study of Chumash Casino and Resort Water Facility
	3. Advanced MBR Technology to Improve Water Quality and Increase Use of Recycled Water for West Basin Municipal Water District

	WED11 Innovations in Seawater Desalination
	1. Development and Application of New Methods to Measure Bacterial Activity and Nutrients in Seawater Reverse Osmosis (SWRO)
	2. Analysis of 20-Micron Self-Cleaning Disc Filter Versus Cartridge for RO Protection After Media Filters in SWRO System
	3. Innovative Water/Energy Nexus: Optimizing Renewables by Combining Seawater Pumped Storage, Hydropower, and Desalination

	WED12 Pre- and Post-Treatment
	1. Post-Treatment of RO Permeate With Calcite Contact to Provide Stability and Corrosion Control
	2. Hollow Fiber Ultrafiltration of Hydrophobic Natural Organic Matter (NOM) Waters Using Different Pretreatment Schemes
	3. ILCA®: In-Line Coagulation and Absorber for Pre-Treatment to Ceramic Microfiltration

	WED13 New Strategies for Fouling Minimization
	1. Challenges in Understanding Membrane Fouling and Cleaning
	2. Keeping the RO Membranes of the Future Continuously Clean
	3. A Novel Calcium Carbonate Scaling Model for Calculating Maximum Recovery and Inhibitor Dosages in Industrial Applications

	WED14 Pushing at the Boundaries of Reuse With MBR
	1. Bio-Methane Production Variation Under Different Draw Solute Reverse Diffusions in an Anaerobic Digester Simulated for FOANMBR
	2. Design of a 14.8 Mgd High Recovery Rate RO Plant For Reclamation of Municipal Wastewater Effluents Utilizing Advanced Membrane Technology
	3. Landfill Leachate MBR Plant Utilizing PTFE MF Membrane

	WED15 Forward Osmosis and Membrane Distillation
	1. A Refined Draw Solute Flux Model in Forward Osmosis
	2. Algae Dewatering With Different Draw Solutions and Cross Flow Velocities Using a Forward Osmosis (FO) Flat Sheet Membrane
	3. Effect of Pressure on Alginate Fouling in Forward Osmosis

	PST02 Wednesday Poster Session
	1. ‘Recommissioning’ of the Beverly Hills Reverse Osmosis Treatment Facility: Preparation, Startup and Lessons Learned
	2. Antifouling Properties of Ultrafiltration Membranes Modified With Perfluorophenylazide Molecules for Use in Membrane Biore
	3. Computational Fluid Dynamic CFD Modelling of the Multiphase Influences in Ultrafiltration Using Injected Air
	5. Desalination, Raw Water Supply, and Integrated Water Resources Management
	6. Design of Mixed Matrix Polysulfone-Modified Phase Inversion Membranes for Membrane Distillation
	7. Electrodialysis Performance in Non-Ohmic Region
	8. Field Study Showing How Ceramic Membranes Can Provide Operability Improvements and Design Flexibility for Drinking Water and Industrial Process Water Production Facilities
	9. Going Big: The Growth of MBR for Large Populations
	10. Hollow Fiber Nanofiltration for Potable Water Production From Highly Colored Surface Water
	11. Impact of Source Water Characteristics and Process Operations on CM Performance: Industrial and Municipal Water Segment
	12. Mobile Membrane Drinking Water Solutions
	13. Nanoparticle-Driven Forward Osmosis Modification for Mitigating Membrane Biofouling in Algae Separation
	14. Pretreatment for the Control of Membrane Fouling in Direct Contact Membrane Distillation of High-Salinity Produced Water
	15. Scrubber Blowdown Waste, There’s Nothing Neutral  About It
	16. Selective Nanofiltration by DNA-Templated Ceramic Membranes
	17. Taking IPR From Concept to Reality in Florida: Clearwater Groundwater Replenishment Approaches the Construction Phase


	Thursday
	THU01 Industrial Applications
	1. Optimization of Abandoned Mine Drainage Treatment by Commercially Available Nanofiltration Membranes
	2. Energy Recovery Devices, Membrane Flux Balancing and Net Energy Consumption for Recycled Water: A Full-Scale Evaluation

	THU02 Improving Quality of Receiving Waters Using MBR
	1. Being Good Stewards: Improving Effluent Quality on a Barrier Island
	2. The Role of Membrane Bio-Reactors in Addressing Chesapeake Bay Challenges

	THU03 Optimizing Membrane Plant Performance
	1. Fixing the “Data Rich, Knowledge Poor”: Leveraging Information Technologies for Enhanced RO Performance and Maintenance
	2. Plant Optimization for an Inland Industrial RO Reuse Facility

	THU04 Membrane Research I
	1. Separation of Organics and Salts With Ion-Exchange Membranes:Effect of Matrix and Organics
	2. The Effect of In-Situ Silver Nanoparticle Coating Onto UF and RO Membranes for Biofouling Control to Water Permeability

	THU05 Permitting Membrane Plants
	1. Permitting of Seawater Desalination in California: The State Water Resources Control Board's Desalination Amendment to the California Ocean Plan
	2. Drinking Water Permit for the Carlsbad Desalination Facility: Demonstrating How to Obtain Log Removal Credits for RO Membranes

	THU06 Optimizing MBR Operations
	1. Achieving Stringent Nutrient Compliance
	2. Improving Organic Reduction and Overcoming Challenges of a Membrane Bioreactor (MBR) Treating Wastewater From Plastic Production
	3. One MBR, 15 Years of Innovation

	THU07 Improving Membrane Plant Operations
	1. Predicted Network TTHM Levels Derived From Online THM Formation Potential Monitor Helped Optimize Reverse Osmosis Treatment and THM Management
	2. Startup and Initial Operations of the SAWS Brackish Groundwater Desalination Project
	3. Use of Membrane Performance Metrics to Characterize Membrane Replacement Requirements

	THU08 Membrane Research II
	1. Recovery of Adenovirus From Tap and Surface Water by Crossflow Ultrafiltration: Experimental Determination and XDLVO Predictions
	2. The Use of Arabic Gum as an Additive to Polysulfone Membranes
	3. 18 Years RO-Experience at WTP Heemskerk Biofouling Aspects

	THU09 Oil and Gas Applications
	2. Operations of Integrated Water Treatment Platform for Treatment of Produced Water From Bakersfield, California
	3. Comparison of DCMD and VMD for Treatment of Produced Water From Unconventional Gas Extraction

	THU10 MBR Innovations
	1. Can MBR Replace MF/UF in a Potable Reuse Train—Implementation Concerns?
	2. Evaluating Management and Disposal of CECs in Water Reuse Projects
	3. Long-Term Pilot Testing of Membrane Filtration for Ultra-Low Tertiary Phosphorus Removal at Spokane

	THU11 Lessons Learned in Membrane Plant Operations
	1. Direct Module Retrofits: Operating History of Five Low-Pressure Membrane Plants
	2. RO Membrane Surface Factors Influencing Specific Flux
	3. Performance Metrics for Ageing of Drinking Water Membranes

	THU12 Project Planning and Implementation
	1. Making Good Better: Optimizing Salinity Management Using Time-Step Water and Salt Balance
	2. Process Optimization and Adjustments Help Save Money, Achieve Membrane Integrity, Reliability and Increase Membrane Life